

検査証明書

Inspection Certificate

お取引先名 (Customer's Name) : xxxxx
製品名 (Products Name) : 亜鉛めっき鉄線
適用規格 (Specification) : JIS G3547 SWMGS-2
証明書番号 (Certificate No.) : xxxxx
発行年月日 (Date of Issue) : xxxx 年 xx 月 x 日
L / C No. : -
Invoice No. : xxxxx
Description of goods. : Galvanized Steel Wire

Asian Wire Products Co., Ltd.
269 Moo 1 Mittraphap Road,
Tambol Kok-Kruad, Amphur Mueang, Nakhon
Ratchasima 30280, Thailand. (Manufacturer)
日本工業規格表示認証工場
認証番号 JQTH09002

線径 Diameter (mm)	Coil No.	Heat No.	重量 Net Weight (kg)	機械的特性 (Mechanical Property)			亜鉛めっき特性 (Galvanizing Property)		外観 Appearance
				引張強さ Tensile Strength (N/mm ²)	伸び Elongation (%)	ねじり特性 Torsion Test	亜鉛付着量 Weight of Zn Coating (g/m ²)	巻き付け性 Winding Test	
1.60 ± 0.05				-			20 以上		
1.62	1800310001 - 0004	1800782321	50	405	27	-	57	-	GOOD
1.62	1800310005 - 0010	1800782325	50	394	24	-	46	-	GOOD
1.62	1800310011 - 0013	1800782321	50	398	27	-	45	-	GOOD
1.62	1800310014	1800782332	50	393	27	-	39	-	GOOD
1.62	1800310015 - 0017	1800782312	50	391	29	-	50	-	GOOD
1.61	1800310018 - 0021	1800782311	50	426	27	-	51	-	GOOD
1.63	1800310022 - 0024	1800782326	50	402	31	-	58	-	GOOD
1.64	1800310025 - 0027	1800782323	50	402	29	-	57	-	GOOD
1.61	1800310028 - 0030	1800782326	50	408	27	-	38	-	GOOD
1.62	1800310031 - 0039	1800782325	50	401	27	-	48	-	GOOD
1.62	1800310040 - 0048	1800782325	50	394	24	-	46	-	GOOD
1.61	1800310049 - 0058	1800782321	50	392	27	-	49	-	GOOD
1.63	1800310059 - 0066	1800782323	50	403	29	-	58	-	GOOD
1.62	1800310067 - 0075	1800782312	50	391	29	-	50	-	GOOD
1.62	1800310076 - 0084	1800782322	50	409	29	-	54	-	GOOD
1.61	1800310085 - 0093	1800782321	50	413	27	-	49	-	GOOD
1.62	1800310094 - 0102	1800782326	50	418	26	-	30	-	GOOD
1.61	1800310103 - 0110	1800782326	50	408	27	-	38	-	GOOD
1.62	1800310111 - 0118	1711511946	50	405	28	-	39	-	GOOD
1.62	1800310119 - 0122	1800782326	50	401	29	-	50	-	GOOD
1.63	1800310123 - 0126	1711511945	50	426	27	-	36	-	GOOD
1.61	1800310127 - 0132	1800782325	50	396	29	-	36	-	GOOD
1.62	1800310133 - 0139	1711512124	50	414	28	-	37	-	GOOD

The Chemical Analysis of Wire Rod

Dimensions (mm)	Heat No.	Chemical Composition (%)				
		C	Si	S	P	Mn
5.50	1800782321	0.06	0.05	0.01	0.01	0.26
5.50	1800782325	0.07	0.04	0.01	0.01	0.28
5.50	1800782332	0.06	0.03	0.01	0.01	0.29
5.50	1800782312	0.05	0.05	0.01	0.01	0.26
5.50	1800782311	0.06	0.04	0.01	0.01	0.26
5.50	1800782326	0.07	0.04	0.01	0.01	0.27
5.50	1800782323	0.06	0.04	0.01	0.01	0.27
5.50	1800782322	0.07	0.03	0.01	0.01	0.28
5.50	1711511946	0.06	0.02	0.02	0.01	0.32
5.50	1711511945	0.07	0.02	0.02	0.01	0.34
5.50	1711512124	0.08	0.04	0.02	0.01	0.27

We confirm that the above material is in conformity with the required specification.

上記製品の規格は指定の規格に合致している事を証明いたします。

